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TEST REPORT

GREE % i 4
Sample Name Energy Storage Module
Al 2
O7 LUNA2000-5-E0
Model
AR e Ry B R F
Applicant Huawei Technologies Co., Ltd
Fr Bt JTHR A RINT A K XIR ARy
Applicant Address  [Huawei Base, Bantian Longgang District Shenzhen, P.R. China
AT He I 3 % AT TR 4
Manufacture BYD Company Limited.
KPR B 3t RINTAWFREBFELELE 15
Manufacture Address |Yan An Road No.1, Kuichong, DaPeng Shenzhen, 518119, P.R. China
FRAAEER  |aesBiE
Appearance & Odor |White metal shell

MR T ok Fn | 2 ARV
Test method and

KAE (xTRRRMERNENS REMEFH) ST/SG/AC.10/11/Rev.7, 38.3
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”,

criterion Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7, 38.3
NP il
BT 2021-05-25 A H M 2021-05-25~2021-06-20
Accepted date Test date

MK T E

BEARN, BERE. Wy, bd, AR, SR, SETE ., BB,

Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Crush, Overcharge,

Test items Forced discharge.

ZIWRK, ZHBFEHREGE (X TRRREMER D i
3 ST/SG/AC.lO/ll/Rev.?, 383 AEEK,

Conclusion The sample has passed the test items of UNITED NATI Nﬁ)ﬁﬁx%ﬁ%ns} on the
TRANSPORT OF DANGEROUS GOODS”, Manugal Criteria
ST/SG/AC.10/11/Rev.7, 38.3. (05)

7 0 601 5
#E 1. FFf UN38.3 I (475 : 01052100002847-2(E) ).
Remark Attached with UN38.3 test summary (No.: 01052100002847-2(E)).
Hhog

Approver: _r% ]ZS .5?8

HH FH D
Checker: "’T"f’!T Appraiser )% )@7 e

. The results in this report are relevant only to the sample(s) tested.
TR 5 AR A

| A4k4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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CRUES: BT Ak JE -
Battery type Lithium ion batteries Nominal Voltage
== [ =
AEER, 102Ah SR 5kWh
Rated Capacity Total Energy
| RRRAEE a5y AR 6.5A
Limited Charge Voltage Standard Charge Current
WA TC WL 10A 7 B AR BT oA
Maximum Charge Current Charge Cut-off Current
=2 5
R . Rocke R ey
Standard discharge Current ' MNgximum Dischagge '
Current
B b R oy 5 ”);_“L _ 670 + Lmm(W)*360 £
. verall Dimensions
- +
Discharge Cut-off Voltage (W>D>H) 0.6mm(D)150 + 0.5mm(H)
M E i
LR E 16 PCS EE 50kg
Cell Quantity Mass
MR E HAE
wXEE 102Ah REET LF100L
Cell Capacity Cell Model
W PR AL BN 4 2 d IR A TR A
Manufacturer of cell EVE Energy Co., Ltd.
1. 4 7. The results in this report are relevant only to the sample(s) tested.
2. 55005 AU # AdR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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£ 28 ARI L
FE | MR E 4K GR BRI T Wi | FREER ) g
Stand requirement or the clause number of Test
No. Name of test standard Test result conclusion Remark
‘ BKAE(KRTRARR Ry ZMNENS R W E 1
1 A Fo kR B F M) UN Manual of Tests and See o /
Altitude simulation | Criteria ST/SG/AC.10/11/Rev.7, 38.3 ik k& A di Passed
T.1TestT.1 ppendix 1
‘ KAEE(xTRREDERNENF R T E 2
5 BE R R Fo k7 & F ) UN Manual of Tests and & oS /
Thermal test Criteria ST/SG/AC.10/11/Rev.7, 38.3 i I di Passed
T.2 Test T.2 Appendix 2
RO (TR EHEROENS KB | o
3 & 30 Fu AR E F M ) UN Manual of Tests and See Atk /
Vibration Criteria ST/SG/AC.10/11/Rev.7, 38.3 X % A di Passed
T.3 Test T3 PREREX 3
HAE (X FARGIMERBANS RB | oy,
4 Vi Fo AR E F M ) UN Manual of Tests and See e /
Shock Criteria ST/SG/AC.10/11/Rev.7, 38.3 X % A di Passed
T4 Test T.4 ppendixs:
o BEE(RTRARGHZHNENS R | o,
c Ex&t];:r!f;isﬁrt Fu AR v F M ) UN Manual of Tests and & @Lef 5 A /
- Criteria ST/SG/AC.10/11/Rev.7, 38.3 ik I . Passed
circuit T5Test T5 Appendix 5
‘ BKAE(KRTRARRRYZRNENS R T 6
6 & Fo4r E F M) UN Manual of Tests and e At /
Crush Criteria ST/SG/AC.10/11/Rev.7, 38.3 iR I A di Passed
T.6 Test T.6 ppendix 6
| HOE (X FAREHERBANS Kb | o
7 TE R Fo A% ¥E F ) UN Manual of Tests and See AR /
Overcharge Criteria ST/SG/AC.10/11/Rev.7, 38.3 X & di Passed
T.7 Test T.7 Appendix 7
BoE (X FAREHEBROANS KB | o o
3 5 | A Fo A% ¥E F ) UN Manual of Tests and See K /
Forced discharge | Criteria ST/SG/AC.10/11/Rev.7, 38.3 i 4 di Passed
T.8 Test T.8 Appendix 8
MK T AR 20°C-25°C; FRITILE: 45%-75%
Test environment condition Ambient temperature: 20°C-25°C, Ambient humidity: 45%-75%
MR IR E /
Test items
28 R L . % 7k i 2
Subcontracted test condition AL E Name Post code /
Subcontracted g g2
Laboratony Address Tel /

7. The results in this report are relevant only to the sample(s) tested.
S5 K AU H) AR5 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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FE Mk 1 MK E 4 A i AL
No. Appendix 1 Name of test Altitude simulation

I B B R AL R 7 % T RIK T 11.6kPa #3035 08 2045°C & E 4> 6h, I b w5 &
MANTEER K, TBR. THA. THAEK, THEMTBRE, FEEA K50 b o b 4
ARREWITHEEESD FTHARATX KRBT REN 90% (74 M IR A 0K 5 B 2w 3
EESR | AR,
Requirement | Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
of Standard | temperature 2035°C. Cells and batteries meet this requirement if there is no mass loss, no leakage, no
venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.

bl#~b2#: % —/MEIR T 4 7 v Y HL

}ﬁ;:;j{lg b1#~b2#. first cycle in fully charged states;
oty | D3ADA: B = BANMESRE A i .
b3#~b4#: after 25 cycles ending in fully charged states.
K 37 Before MR JE After _
- - FRHA | HALE | 5.
TS _ _ Mass loss Residual | AR
Sample No. L & TF ¥ e & L T E TF # v & %) 0CV/(%) Test result
mu(kg) vi(V) ma(kg) Va(V)
b1# 50.25 396.1 50.25 396.1 0.00 100.00 o)
b2# 50.20 396.0 50.20 396.0 0.00 100.00 o)
b3# 50.07 396.1 50.07 396.1 0.00 100.00 o)
ba# 50.11 396.1 50.11 396.1 0.00 100.00 o)

A LR, V-HEA; D-fER; R-BEE; R K, O-TMtR. RHEA. TMER. BB, TREX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly,
No Rupture & No Fire.

7. The results in this report are relevant only to the sample(s) tested.
7R 5] K AL H) A R4, Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 it % 2 MR T E A& I AR 5
No. Appendix 2 Name of test Thermal test

KB AR B MR E A ERRIBEET 2RCTHERED 12h, BEHARBIRES T-402C
THBEED 12h, B3R 50 i L 2 18] B9 45 A B 18] 8] & % 30min, E 4 10 &, 4P ik
T v, 3 P b 4 PRI IR E 2035°C T % 24h, R M AN L EER K. BB R,
THA . TER, THEMTHE, FHENM R MR AERRENTHREEELD T
HAATX — R AT B RN 90% (52 BoR A B3R 50 W o 0 L o 41 TR 41 ),

FRUEZE K | Test large cells and batteries are to be stored for at least 12 hours at a test temperature equal to
Requirement | 7242°C, followed by storage for at least 12 hours at a test temperature equal to -40+2°C. The

of Standard | maximum time interval between test temperature extremes is 30 minutes. This procedure is to be
repeated 10 times, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (2045°C). Cells and batteries meet this requirement if there is no mass loss, no leakage,
no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged states.

pem kA | DL#-D2H: B — AN I ST BT L B

sSh Ig bl#~b2#:. first cycle in fully charged states;

s | D3#DAR: B+ HAMEI A A
b3#~b4#:. after 25 cycles ending in fully charged states.

4K 7T Before MK 5 After
‘5 - FEHE | HEABE | on
Gk Mass loss | Residual ik 55 R
Sample No. B = It ¥ e E W & I #% v E (%) OCV(%) Test result
mu(kg) vi(v) ma(kg) V2(V)

b1# 50.25 396.1 50.25 396.0 0.00 99.97 (0]

b2# 50.20 396.0 50.20 396.0 0.00 100.00 0]

b3# 50.07 396.1 50.07 396.1 0.00 100.00 0]

ba# 50.11 396.1 50.11 396.0 0.00 99.97 0]

A LR V-HER; DMK R-BER; FRK; O-TMtlE. THA. K. TR, TR K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly,
No Rupture & No Fire.

7. The results in this report are relevant only to the sample(s) tested.
7R 5] K AL H) A R4, Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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K5 % 3 MIRTE 4 A ¥ 5t
No. Appendix 3 Name of test Vibration
ARG MM A T L FRALKALZRAERGENEE L, AEZK, A THZ 46, RE
1gn B9 55 A Amk B, B2 18Hz. 44 5 4R 1B REF 4 0.8mm( & i £ 1.6mm), 3 38 Ap 4 % 3 2| 5% K A
IR E| 2909 F 4y 59 25Hz). 4 5 A ik B AR F A 200 B2\ M E| 200Hz, M= ADEAHEE
BB A TR T M EAN T MEEHAT 12K, —HRk 3h, KPR ERANLEE
BK. TBR. BHR . TR TR TR, AR 300 0 4 K5 o 89 T 3
HERD FTHAEHRTK —RE A EEN 0% (5T 7R A B IR 56 B o 28 3 4 R 4 ),
The large Cells and batteries are firmly secured to the platform of the vibration machine without
AT % distorting the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
Re/Fuirem/ent sinusoidal waveform with a logarithmic sweep from 7Hz to a peak acceleration of 1g, is maintained
oqutan dard until 18Hz is reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the
frequency increased until a peak acceleration of 2g, occurs (approximately 25Hz). A peak acceleration
of 2gn is then maintained until the frequency is increased to 200Hz. This cycle shall be repeated 12
times for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular to the terminal face. Cells and batteries meet this
requirement if there is no mass loss, no leakage, no venting, no disassembly, no rupture and no fire and
if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
S::n I/ew bl#~b2#:. first cycle in fully charged states;
oty | D3ADAs: B = BANMESE A i
b3#~b4#: after 25 cycles ending in fully charged states.
R BT Before MK Ja After NS
HE%T REGR | HRBE e
SampleNo. | BwEE | FHEE | wwEE | FHEE | Vo 00 | SR Test result
(%) OCV(%)
ma(kg) vi(V) m2(kg) V2(V)
b1# 50.25 396.0 50.25 396.0 0.00 100.00 @)
b2# 50.20 396.0 50.20 396.0 0.00 100.00 0
b3# 50.07 396.1 50.07 396.0 0.00 99.97 O
ba# 50.11 396.0 50.11 396.0 0.00 100.00 0]
Ao LR V-EER DG R FRK; O-BR. BHER. TR, BHE. TR K.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly,
No Rupture & No Fire.

i . The results in this report are relevant only to the sample(s) tested.
KiR+ . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 fit % 4 MK T E 4 AR o
No. Appendix 4 Name of test Shock
Kt A B R R EERDRE £, T AR WA, Dk E A 500,
0n=/(30000 / mass) A /N By IS H A, Fkok Fp SR TE 11ms, d = AN I 3 B Ay B A R
HIF AR A S 3R, b E 18K, SRBERRBHAN T EER K, RBK. THA. T
SRR RBOR A TG, S BRI M o 2 o A AR IR0 B B T B v B R D T LA AT I — 3K
BRTHEEN 90% (2B RA KRBT ERAR) .
Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
FrVEZE K | support all mounting surfaces of each test battery. Each Large batteries shall be subjected to a half-sine
Requirement | shock of peak acceleration of 50g, or acceleration (gn) =+/(30000 / mass) and pulse duration of 11
of Standard | milliseconds. Each cell or battery shall be subjected to three shocks in the positive direction followed
by three shocks in the negative direction of three mutually perpendicular mounting positions of the cell
or battery for a total of 18 shocks. Cells and batteries meet this requirement if there is no mass loss, no
leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.( NOTE: Mass is express in kilograms)
pem kA | DL#-D2H: B — AN I ST B T B
S;:n |o | bL#=b2#: firstcycle in fully charged states;
oths | D3#bat: B HAMET AT M b
b3#~b4#:. after 25 cycles ending in fully charged states.
M X 7T Before MR JE After
#Iﬁﬂ%% Eﬁ%%ﬁﬁi ;{‘EIJ%EEE /ﬂlj)ﬁhé&%
5 Mass loss Residual Test rzensult
SampleNo. | wswmg | FHEE | LWFE | FHEE (%) OCV(%)
ma(kg) vi(V) m2(kg) V2(V)
b1# 50.25 396.0 50.25 396.0 0.00 100.00 O
b2# 50.20 396.0 50.20 396.0 0.00 100.00 @)
h3# 50.07 396.0 50.07 396.0 0.00 100.00 O
ba# 50.11 396.0 50.11 396.0 0.00 100.00 O
Ee LR VR DR R-BER; FRK; O-FMF. RHA. TMER. THR. TRERX.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O- No Leakage, No Venting, No Disassembly, No
Rupture & No Fire.

AR 5] LA A

i . The results in this report are relevant only to the sample(s) tested.

KiR+ . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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5 fif 5 MK T E 4 AR ohE 48 B
No. Appendix 5 Name of test External short circuit

PRI v o B A W A R E R T E STHMC R, FE STHC T H sl 4 2 % B
AT O0IQ MEHFM, YB MR B AN TIHEEE STHMCEALEE D 1h, KEEEBT,
B2 A, o B L M 4 Bh A A SRR e o B B R AL B A R IR B B R A AT 170°C, R HRR R
6h PR B AR . BB A R R

F#rVEZE K |The cell or battery to be tested shall be temperature stabilized so that its external case temperature
Requirement of|reaches 5724°C and then the cell or battery shall be subjected to a short circuit condition with a total

Standard  |external resistance of less than 0.1 ohm at 5744°C. This short circuit condition is continued for at
least one hour after the cell or battery external case temperature has returned to 5724°C. The cell or
battery must be observed for a further six hours for the test to be concluded. Cells and batteries meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly, no
rupture and no fire within six hours of this test.

bl#~b2#: % —AMEI T A T B L

HEIRA  |bl#~b2#: first cycle in fully charged states;
Sample status |b3#~ba#: % =+ L AMEER 7 4 70 W B B,
b3#~b4#: after 25 cycles ending in fully charged states.

i g5 ‘ B 2o g e

Sarrj;ifl\i;. Max Stﬁriﬁéﬁmﬁeﬁfre(b) figf f’si % & Remark
b1# 57.8 0 /
b2# 57.6 0 /
b3# 57.6 0 /
bas# 57.7 0 j

E: DR, RBE; F-RK; O-TMR. THE. TR,
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

7 . The results in this report are relevant only to the sample(s) tested.
i1 A 4R+ . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 % 6 MK T E 4 A T
No. Appendix 6 Name of test Crush
(B TRAELD., K%, FH/A e EE/NT 18mm oy B i) .

%%&%m#%f&ﬁki{ﬁﬁ/\%@zlﬂ TR, FEAEZRH WA, £ - ERE LWEE AN
& 1.5emfs, HREFEIHAT, AEHAUTZHERZ —HBEREAS
()i A ey 77 & 3K 5| 13KN=0.78KN;
(b) . e By v B T2 2 D 100 24K =
()M EHEKXRIEEEE 50% H L L,
PR AE T 2046 5 AL 3t L M\ 3k SE B9 — T o 4 q0 /AR T v B A T E R T MG JE o [FAE TP L B A
5P HEEN T MiEE. F0NE0AB—RFERE.

o [TRER IR R A 8 4 AR R AN IR R A 170°C, HF BRI A AR 6 N A

PR E R .
Requirement |[7CAFI TAiS. ALK,
of Standard |Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 in
diameter): A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached.
(a)The applied force reaches 13kN=+0.78kN;
(b)The voltage of the cell drops by at least 100mV;or
(c)The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by at least 200mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.
Each test cell or component cell is to be subjected to one crush only. Cells and component cells meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly and
no fire during the test and within six hours after this test.
Cl#~C5#: % —MEIF 50% 8 4 e 2 & i %,
FEEIRA  |C1#~C5#:  first cycle at 50% of the design rated capacity of cell.

Sample status |C6#~C10#: % — 1 FLAMEIF 50% 8y 41 E 25 & iy i %
C6#~C10#: after 25 cycles at 50% of the design rated capacity of cell.
¥t o E 2 SH R ¥ o B 2T H
Bagy |TOREREER| gopg| g5 | geps |FOREREER puue | 4u
Hlax External Test result| Remark Max External Test result | Remark
Sample No. | remperature(‘C) Sample No. | emperature('C)
Cl# 25.2 0 / Ce# 25.2 0 /
C2# 25.3 0] / Cr# 25.3 0] /
C3# 25.3 @] / cs# 25.2 (0] /
Ca# 25.2 0] / Co# 25.2 (0] /
Co# 254 @] / Ci10# 25.3 (0] /
H: DR RBE; F-RKk; O-TAk. THE. TRk,

Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

7. The results in this report are relevant only to the sample(s) tested.
S5 K AU H) AR5 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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F5 Mt 7 MK T E 4 A HERE
No. Appendix 7 Name of test Overcharge
FHEIRSMEF EHAENNRAEE TR BRNAR, RN ER T
(a) FlEBMAWNN T B EESAT 18V i, RIS H 5/ & JE % B 415K ok 7o i JE N7
sk 22V BE WD,
(b) Rl AN AR B EART 18V i, KB WR/AEENZRA TR AEEN 1.2,
FOE T A FE IR IR E TR B 24h, WA RIS JE T K AL TR TR R
kTR The charge current shall be twice the manufacturer's recommended maximum continuous charge
) current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.
(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage
of the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire within seven
days of the test.
Rem gk A | DU#SD28: G — MBI 5 T L B
PRUNS | bl#t~b2#:  first cycle in fully charged states:

Requirement
of Standard

SamPIe | ba-ba#: %= T EAMETEA KL .
b3#~b4#:. after 25 cycles ending in fully charged states.

TR R MWK 4 R #E
Sample No. Test result Remark
b1# 0] /
b2# 0] /
h3# 0 /
ba# 0 /

E: DMK, R-BEE; F-RK; O-LME. THE. TRk,
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

7 . The results in this report are relevant only to the sample(s) tested.
{F9h 5] A S #) A R4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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Fe % 8 MR E 4 ¢ 78 41| 7K H
No. Appendix 8 Name of test Forced discharge
IR SR S AT O L IR SR B T 5 12V B R B R, AR ARG L TR R 4
E B B R R R R B At T TR AR L, R R ST B e Lk IR IR E T R BT R T
MR B
FRE R Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
R A= X D.C. power supply at an initial current equal to the maximum discharge current specified by the
equirement e g . . o
of Standard manufagturer_. The spec_lflec_j dlscharge_ current is to be obtained by connecting a resistive load of _the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for a time
interval (in hours) equal to its rated capacity divided by the initial test current (in Ampere). Primary
or rechargeable cells meet this requirement if there is no disassembly and no fire within seven days
of the test.
wemap A | CLLA~C20#: 5 — AN 3F 52 & i oy o 5
S;um lo | C11#-C20#: first cycle in fully discharged states;
statﬁs C2L#~C30#: % —+ AANMEF RA M B B,
C21#~C30#: after 25 cycles in fully discharged states.
G R iRREES i R WK ER i
Sample No. Test result Remark Sample No. Test result Remark
Cli# ] / C21# ] /
Clz# 0 / C22# 0 /
Cl13# 0 / C23# 0 /
Cl4a# (@) / C24# 0 /
C15# 0 / C25# 0 /
Cle# 0 / C26# 0 /
Cl7# 0 / C27# 0 /
cls# 0 / c2s# 0 /
Cl9# 0 / C29# @] /
C20# 0 / C30# @] /
H: DR R-BEH; F-k; O-TfR. T, LK.
Note: D-Disassembly, R-Rupture, F-Fire, O-No Disassembly, No Rupture & No Fire.

7. The results in this report are relevant only to the sample(s) tested.
7R 5] K AL H) A R4, Without written permission of IQTC, this report shall not be quoted or reproduced except in full.

1QTC-QP-16-03-010



[ M g X

Mhik: FRESNE XA R BRI X E66 SBEE

B A

GUANGZHOU CUSTOMS DISTRICT TECHNOLOGY CENTER

\ e,
D @

190000128164 KA

AP
CNAS
(- 4

No:  01052100002847-1(E)

Mik: www.iqteen  HB4R: 510623
a;‘i;l) s i’:::w‘e;“?v,v‘lf:‘;:i:luacg:fsx;fo‘:zc:ensule(;szzl;uj iang Xincheng, Tianhe District, Guangzhou, China Date: 2021-06-20
Page: 13 of 14
RS R
Photo of the sample
W, 3t 1F T S WL 3 U T A

Battery front appearance

W, 3t 1) T A
Battery side appearance

Battery side appearance

WL £ 18 (B Wh)
Battery nameplate (With Wh)

15 ARERAT HUAWEI TECHNOLOGIES CO., LTD. *Eﬁlﬁ MADE IN CHINA

HUAWEI
Input/Output: == 350 - 435V; 7.6 A; 2.5 kW qy
Battery Interface: |solated

A, Model: LUNA2000-5-E0
Battery Type: Li-ion
Max Output Current: 10 A E
Enclosure Type: IP66 & c € .

i Name: Energy Storage Module
Battery Energy: 5 kWh
Protective Class: |
Waeight: 50 kg Operating Temperature Range: - 20 - +55 °C

HQ of Huawei, Bantian, Longgang District, Shanzhen 518129, P. )

S

Cell

. The results in this report are relevant only to the sample(s) tested.
TR 53 A I 4 AdR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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= B
Statement
LARE TR B AT TR
The test report is invalid without the official stamp of IQTC.
2 AJETMEAN. FEARERALEL THK.
The test report is invalid without the signatures of Approver, Checker and Appraiser.
BAMERBK LR, AEALREFHARE, THBLMEH AR L.
The test report is invalid if altered. Nobody is allowed to photocopy or partly photocopy this report

without written permission of 1QTC.
4.7 P 5b i LR BEAE d BOFORE, EARAE B AR 4 An AR B LR S S AR ], A U A A ) B
AR K 5o

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name they declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
Stk EE AR, NTREREZERTARAMBREAMAESL.
Obijection to the test report must be submitted to IQTC within 15 days
6. A I A DU A 3T
The test report is valid for the tested samples only.
7Rt ARG MTAFREALE LS CL02 5 (RIHFMELRE)
Inspection Address: Room C102, No.1 Nanxiangzhi Road, Science City, Guangzhou, Guangdong,
China (Light Industry Testing Laboratory in Science City)
H. 3% (Tel): 020-38669019-811

H, ¥ B 45 (E-mail): battery@igtcnet.cn; itl@iqtcnet.cn

* ok ok x4 b Endofreport* * * *

7% . The results in this report are relevant only to the sample(s) tested.
RAFAR 3| R AU H AdR4 . Without written permission of IQTC, this report shall not be quoted or reproduced except in full.
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